

CERTIFICATE

of passed testing program according DIN SPEC 91414-1:2021-04

Testing certificate n° C-BLXDEF25589-25629-EN

TRANSPOLIS SAS test house located 620 Route des Fromentaux 01500 Saint-Maurice-de-Rémens (France) has performed on behalf of the hereunder mentioned company:

BLOCKAXESS - Groupe KLOZMANN
4 , Allée Victor Basch
42000 Saint-Etienne - FRANCE

The following tests according to DIN SPEC 91414-1:2021, on the test item “ **VigiBlax AG Compact**”:

- **BLXDEF25589**
Impact test performed on April 17, 2025. According to ISO 22343-1:2023 and DIN SPEC 91414-1:2021
- **BLXDEF25629**
Displacement test performed on July 24, 2025. According to DIN SPEC 91414-1:2021.



Both tests successfully meet the requirements of DIN SPEC 91414-1.

All information and tests results can be found in the related reports N°BLXDEF25589 and n°BLXDEF25629.

This certificate is only valid in connection with these reports.

Performance rating according to DIN SPEC 91414-1:2021 :

ISO 22343-1:2023-09/Mobil/P /Surface-placed barrier V/7200 kg/N2A/48 km/h /90°/16,4 m/23,9 m/649 kJ/6,6m/MK 0

Saint-Maurice-de-Rémens, 2025-09-29

Nathalie YAGÜE
Crash Technical Manager